MEHEUHY [3.9[4-5TROKE] [323 cc]) 4 Carburetor b
Serial Mbr A ange: OPOYS16E6 THRU OP4003393 [BEL)
Ref |Clazs|Part Description Qt Comment Foolnote &
1 3323 8353824 2| CARBURETOR 1 [8/9.9 Bodenses)
1 3323 8563184 1| CARBURETOR 1 [15 Bodensee)
1 3323 8353827 3|CARBURETOR 1 [12.5/15] Mwithout Tamper Cap)
1 3323 835382704 | CARBURETOR 1 [13.5/15] Mwith T amper Cap)
41 - 19 854248002 CAP, Tamper 1
\ 2 10 809571 SCREW, [M4:=10) 2
3 809572 1| COVER 1
4 809573 GASKET 1 12
] 10 209578 1| THROTTLE SCREW 1
G 24 803573 1| SPRIMNG 1
7 10 a11248m| SCREW, M4 2 5) 1
g 802705| COVER 1
| 10 802692 1| SCREW. M3 5] 1
10 202701 1| PILOT JET, [#45] 1 12
11 19 a02702| PLUG 1
12 802700 MalM MOZZLE 1 [13.5/15]
12 202700 1| MalM MOZZLE 1 [15 Bodensee)
12 802700 2| MalM MOZZLE 1 [8/9.9)
13 25 118020 | 0O-RING 1
14 B02707| MAINJET, [#104) 1 [13.5/15]
14 802707 2| MalM JET, [#103] 1 [15 BODEMSEE]
14 802701 3| MalM JET, [#ER] 1 [8/9.9]
15 10 803571 1| SCREW, M4 x 5] 1
16 209570 1| MEEDLE VALVE 1 12
17 803563 FLOAT 1 12
18 17 11734k | PIN 1 12
19 27 802693 GASKET 1 12
—'ﬁ. = e e 20 4] a02704| FILTER 1 12
LR f 21 026904 1| FLOAT BOWL ASSEMBLY 1 [13.5/15] SN$ USA-0T 200335/BE
1 8026307 3| FLOAT BOWL A5SSEMBELY 1 [13.5/15] SM# USA-0T801000/BE
21 8026307 2| FLOAT BOWL A55EMBLY 1 [8/9.9]
22 53 202693 RETAIMING RIMG 1 [12.5/15] 12
23 a02638 CAP 1 [13.5/15]
24 a02637 SEAL 1 [13.5/15]
25 802695 DIAPHRAG 1 [13.5/15]
2B 24 802636 SPRING 1 [13.5/15]
27 202634 FLATE 1 [12.5/15]
28 10 a02e32 SCREW. (M4 » 8] 3 [13.5/15]
29 22 14183M DRAIM SCREW, (M4 x 5) 1 [13.5/15] -
1144 20 ] onaCad 4 CACFCT 1 17 EHE 17




